ADEQ

AR K A N 8 A S8
Department of Environmental Quality

DEC 16 2014

Paul Bumns

Pretreatment Coordinator
Rogers Water Utilities

4300 Rainbow Road

Rogers, Arkansas 72758-1440

Re: City of Rogers (NPDES #AR0043397; AFIN # 04-00155) Pretreatment Program Audit /
Municipal Pollution Prevention (P2) Assessment

Dear Mr. Burns:

Please find enclosed the finished report for the Audit/Assessment conducted November 4™ through November
6‘}’, 2014. The report with required actions and recommendations should be made available for review and
discussion by appropriate City representatives. Please respond in writing within 30 days with proposed
corrective actions to deficicncies and recommendations found during the Audit.

Rogers’ Pretreatment personnel seem very involved and knowledgeable of the National Pretreatment Program,
its implementation and enforcement. This auditor was impressed with the professionalism exhibited by
Rogers™ personnel during the audit and industry site visits.

Rogers has successfully integrated P2 and FOG (fats, oils and grease) aspects into its Pretreatment Program.
P2 assessment recommendations are meant to aid your Program to maintain this forward direction. The level
of P2 and FOG program activities within the City’s Pretreatment Program is lauded.

It was a pleasure and learning experience working with the City’s Pretreatment personnel during this event and
becoming more familiar with Rogers, its Pretreatment, FOG and Pollution Prevention Programs and industries.

Feel free to contact this office with any questions or concerns at (501) 682-0625.
Sincerely,

Allen Gilliam
ADEQ State Pretreatment Coordinator

Encl: Audit/Assessment Checklist/Attachments

ec: Rudy Molina/EPA 6WQ-PO
Jason Bolenbaugh/Inspector Supervisor

E/NPDES/NPDES/Pretreatment/Reports

ARKANSAS DEPARTMENT OF ENVIRONMENTAL QUALITY

5307 NORTHSHORE DRIVE / NORTH LITTLE ROCK / ARKANSAS 72118-5317 / TELEPHONE 501-682-0744 / FAX 501-682-0880
www.adeq.state.ar.us


http:www.adeq.state.or.us

PRETREATMENT PROGRAM AUDIT/

POLLUTION PREVENTION ASSESSMENT

CITY OF ROGERS, ARKANSAS

NPDES PERMIT #AR0043397

December 8§, 2014

Prepared by Allen Gilliam

ADEQ State Pretreatment Coordinator



TABLE OF CONTENTS

A) Introduction

B) Summary of Findings with Required Actions

C) Recommended POTW Actions for Improved Implementation or Enforcement of the
Pretreatment and Pollution Prevention Programs

D) Required Program Modifications to the Approved Pretreatment Program Necessary to
Bring the Program Into Compliance with the Letter or Intent of the Current Regulatory
Requirements

LIST OF ATTACHMENTS

Pretreatment Program Audit/Assessment Checklist:
Section I: General Information
Section I1: Program Analysis and Profile
Section I1I: Industrial User File Review
Reportable Noncompliance (RNC) Worksheet

IU Site Visit Summaries

Attachment(s) A: Supporting Documentation



A) INTRODUCTION

Under ADEQ's responsibility to fulfill its obligations for the administration and enforcement of the
NPDES Program, audits of Pretreatment Programs within the state will be part of its coordination
and compliance monitoring strategy.

Pollution Prevention (P2) activities, now being strongly recommended to be fully integrated into
Pretreatment Programs nationally, an assessment of cities” P2 programs will be made in
conjunction with the audits.

An audit/assessment was performed November 4" through November 6", 2014, of the
Pretreatment and Pollution Prevention Programs implemented by the City of Rogers, Arkansas.
Participants included:

Allen Gilliam ADEQ / Pretreatment Coordinator
Paul Burns City / Pretreatment Coordinator
Cary Roth City / Environmental Services Coordinator

The goals of the audit/assessment were:

* To determine the implementation and compliance status of the City’s Pretreatment Program with
the requirements of the General Pretreatment Regulations located in 40 Code of Federal
Regulations (CFR) Part 403;

* To determine the effectiveness of the City's Pretreatment and P2 Programs in eliminating the
introduction of toxic pollutants from industrial discharges;

* To provide assistance and recommendations to the City that might allow for more effective
implementation of program requirements; and

* To assess the level of additional Pollution Prevention activities implemented within the City's
day-to-day Pretreatment procedures and make recommendations thereof.

Rogers’ Pretreatment Program was originally approved 1/13/84. An ordinance was adopted on
7/9/91, by the City to amend their code with the $1000 penalty provision and was treated as a
non-substantial modification.

Another partial modification submittal (4/22/96) included an enforcement response plan and
revisions to the pretreatment ordinance. Evaluation of the local limits using current water quality



criteria and EPA modification checklists were not included.

A final/complete modification with the maximum allowable headworks loading was submitted in
2005, reviewed, approved on 11/1/06, then public noticed with no comments received. This
modification to their Pretreatment Program was not incorporated into their NPDES permit at that
time and needs to be rectified, but modifications to an expired permit is not allowed under 40 CFR
122.

The City’s wastewater treatment plant has a design flow of 14 MGD, is treated through fine screens
and vortex grit removal; high flow equalization basin capacity; return activated sludge mix with
post preliminary treated influent; three - five station trains: fermentation, Ist anoxic, oxic
(nitrification basin), 2nd anoxic & reaeration and secondary clarifier for each train; tertiary
filtration with sand and anthracite media (traveling bridge); chlorination followed by
de-chlorination; effluent passes thru oxygen injection before flowing through a flume to its
receiving stream; W.A.S. is dewatered with a centrifuge. The original two trains were upgraded
with aerators and other minor mods. The city has highly automated the treatment facility and its
collection system monitoring.

A current average effluent flow of 8.13 MGD is discharged to Osage Creek with the capability for
a percentage of that to be discharged to a local golf course depending on the season’s need. The
effluent has demonstrated no toxicity in recent years.

Presently, the POTW receives approximately 0.84 MGD from 12 significant industries, 5 of which
are categorical. 1474 dry metric tons of sludge per year were land applied in 2013.

The audit/assessment consisted of informal discussions with the City's Pretreatment personnel,
examination of industrial user files, pretreatment records and site visits to three (3) of their
industrial users. A checklist was utilized to ensure that all facets of the program were evaluated.
A copy of the completed checklist is attached. Supporting information obtained during the audit is
included as Attachments A-1 through A-5.

The report is divided into three sections. Section B provides a summary of the significant findings
of the audit which will require action by the city of Rogers. Section C includes recommendations
to help improve the implementation and enforcement of their Pretreatment and Pollution
Prevention Programs. Finally, required program modifications to the City's approved program,
including its adopted legal authorities, are outlined in Section D.

B) SUMMARY OF FINDINGS WITH REQUIRED ACTIONS

This section of the report is a summary of deficiencies found in the City of Rogers’ Pretreatment
Program. Actions required by the City to comply with the current General Pretreatment
Regulations (40 CFR 403) and with the approved program, will be paraphrased citations of the



same. A narrative explanation of the finding will follow.

1) Under 40 CFR 403.8(f)(2)(vi), © [Rogers will] Evaluate whether each such Significant
Industrial User needs a plan or other action to control Slug Discharges. For Industrial Users
identified as significant prior to November 14, 2005, this evaluation must have been conducted at
least once by October 14, 2006; additional Significant Industrial Users must be evaluated within
1 year of being designated a Significant Industrial User.”

During the file review references were found of “slug discharge potential evaluations™, but none
could be produced. It should be intuitive that the City’s slug discharge potential evaluations, not
the industries’, should be kept updated and located permanently in the industry’s file for future
reference.

Questions asked on the industries’ applications regarding “slug potential” (See Attch. A-2d) were
answered “No”. Slug discharge potential was discussed during the site visits and it was agreed the
three visited had no apparent slug discharge potential although they all had a “slug control plan”.

The City must conduct its own slug discharge potential evaluation per industry and should retain
these signed and dated documents in the industries” files.

C) RECOMMENDED POTW ACTIONS FOR IMPROVED IMPLEMENTATION OF
THE PRETREATMENT AND POLLUTION PREVENTION (P2) PROGRAMS

1} Recommend finishing the City’s Pretreatment Program’s revisions to come into compliance
with the Streamlining revisions to 40 CFR 403. The City representative has been given other
Arkansas’ cities example Pretreatment Ordinances to help in this endeavor.

2) Recommend including columns on the City’s 1U survey “master list” (data base) to include
“sanitary only” and toxic/incompatible chemicals on-site with potential to be discharged to the
City’s collection system.

3) Recommend tailoring IU survey questions to reflect different business sectors’ practices. The
questions asked of an auto repair shop or machine shop would not be reflective of wastewater
operations at a hair salon or a screen printer.

The City must continue sending surveys to any non-domestic user that may be subject to CFR 403
and the City’s Pretreatment Program. With the maturity of its P2 program, the other facilities the
City should focus on would be the long term care homes, chiropractors, clinics with x-ray
equipment and wet chemistry x-ray processing, machine shops, auto body repair shops,
lithographic screen printers, dentists, veterinarians, etc. Most of these small quantity dischargers
may not be deemed significant IUs, but may have opportunities for P2 activities and best
management practices (BMPs).



4) Recommend including a clear step-by-step narrative describing how the City calculated
conventional and non-conventional pollutant limits for applicable industries. This auditor had a
difficult time understanding the basis for T. Phosphorous and CBODs limits even after the City
representative tried to explain their derivation. These “local limits™ did not appear to be based on
an allocation of either parameters’ maximum allowable industrial loading (MAIL), but more or
less on performance which is acceptable and unique.

5) Recommend rewording or removing “Section C. SPECIALIZED REQUIREMENTS, 1.
Phosphorous Reduction™ (see Atich. A-3f). This clause seems redundant as some industries
already have T. Phosphorous limits.

If the City wishes to attempt further reduction of Phosphorous loadings into their wastewater
treatment plant, this clause could be re-worded to emphasize “...implement further Phosphorous
reduction BMPs to reduce loading levels by a certain % below current levels before their next
permit renewal” (or words to that effect) although the “active” industries may have already reached
the point of diminishing returns.

6) Recommend sending the hazardous waste notification requirement per 40 CFR 403.12(p) to all
the hazardous waste generators on ADEQ’s list (provided during audit). It is realized this is a
one-time notification requirement in CFR 403, but these generators seem to very mobile moving
out of and into different cities frequently.

7) Recommend including more narrative on the City’s IU inspections regarding chemical handling
procedures. How do their virgin chemicals get from the un-loading dock to their eventual work